





Parts Breakdown

JR3020

Products with multiple versions are listed in subsiding order with the newest version on top not indented

<u>Fig #</u>	<u>Part ID</u>	<u>Part Name</u>	<u>Quantity</u>
1	256654-3	PIN 4, 4390DW	1
2	266242-8	H.S.H. BOLT M5X45, JR3020	1
2	922907-9	HEX. SOCKET BOLT M5X45, JR3020-T1	1
3	942101-7	SPRING WASHER 5, 9005B	1
4	344095-6	SHOE PLATE, JR3020	1
5	961017-7	STOP RING E-3, 4304	1
6	252103-8	HEX. LOCK NUT M5-8, 5007FK	1
7	344096-4	SHOE SUPPORTER, JR3020	1
8	265836-6	SET SCREW M8X9, JR3000V	1
9	232129-6	LEAF SPRING	1
9	232165-2	LEAF SPRING. JR3020	1
10	313067-2	BLADE CLAMP, JR3000V (T3)	1
10	313075-3	BLADE CLAMP, JR3020	1
11	265986-7	H.S. BOLT M5X13, JR3000V,T1	1
11	266090-5	H.S.H.SCREW M5X15, JR3000V-T2	1
12	421451-8	INSULATION COVER, JR3020	1
13	159614-3	GEAR HOUSING COVER, JR3020	1
14	961012-7	STOP RING E-6, 2030S	1
15	961012-7	STOP RING E-6, 2030S	1
16	213170-8	DUST SEAL 12, JR3020	1
16	213171-6	DUST SEAL 12.7, JR3020	1
17	316765-7	SLIDER SUPPORT, JR3020	1
17	415172-2	SLIDE SUPPORT, JR3020	1
18	231342-3	COMP. SPRING 4, 6920B, JR3020	2
19	211135-4	LINEAR BALL BEARING 1228, JR3020	1
19	214161-2	PLANE BEARING 12.7, JR3020,T1	1
19	214167-0	PLANE BEARING 12.7, JR3000V,T2	1
20	168250-4	SLIDER, JR3020	1
20	168268-5	SLIDER, JR3020	1
20	168281-3	SLIDER, JR3020	1
21	214161-2	PLANE BEARING 12.7, JR3020,T1	1
21	214167-0	PLANE BEARING 12.7, JR3000V,T2	1
22	266086-6	H.S.H.BOLT M5X16, DA4031	2
22	911621-2	PAN HEAD SCREW M5X16, JR3020	2
23	343980-0	PLATE (B), JR3020	1
24	343983-4	ARM, JR3020	1
25	265011-4	BINDING HEAD SCREW M5, JR3020	2
26	343981-8	PLATE (C), JR3030	1
27	251969-3	C.H. BOLT M5X12, JR3020	2
28	266086-6	H.S.H.BOLT M5X16, DA4031	2
28	911621-2	PAN HEAD SCREW M5X16, JR3020	2
29	341462-6	PLATE, JR3000V	1
29	344048-5	PLATE (A), JR3020	1
30	212308-2	T.N. BEARING 2035, 6920B	1
31	153218-3	GEAR, JR3020	1
32	211519-6	BALL BEARING 6808, JR3020	1
33	253816-4	F. WASHER 6, JR3000V	1
34	251969-3	C.H. BOLT M5X12, JR3020	1
35	256681-0	PIN 7, JR3020	1
35	268012-1	PIN 7, JR3020	1
36	272228-2	LEVER 20, JR3020	1
37	231309-1	.COMP. SPRING 5, AF502	1
38	415173-0	STOPPER, JR3020	1
39	257106-7	RING 8, DA391DW	1
40	343982-6	LEVER PLATE, JR3020	1
41	921432-7	HEX BOLT M8X20, 5177B	1
42	272227-4	LEVER 50, JR3020,T1	1
42	272235-5	LEVER 50, JR3020	1
43	912202-5	C.S.H. SCREW M5X8, 4110C	1
43	922201-9	H.S. BOLT M5X8, 4110C	1
44	212038-5	NEEDLE BEARING 710, JR3020	1
45	911601-8	PAN HEAD SCREW M5X8, JR3020	2
46	212115-3	N. BEARING 1216, JR3000V	1
47	321263-8	GEAR SHAFT, JR3000V	1



Parts Breakdown

JR3020

48	316464-1	GEAR HOUSING, JR3020	1
49	911243-8	P.H. SCREW M5X25, GA7911	4
50	911621-2	PAN HEAD SCREW M5X16, JR3020	1
51	911213-7	P.H. SCREW M5X12, LS1040	3
52	961052-5	RETAINING RING S-12, 9218PBL	1
53	211131-2	BALL BEARING 6001DDW,9218PBL	1
54	285675-8	BEARING RETAINER, JR3020	1
55	241863-7	FAN 70, JR3050T	1
56	516166-1	ARMATURE ASS'Y, JR3020	1
57	681625-5	INS. WASHER, HR2400	1
58	210005-4	BALL BEARING 608DDW, 9031	1
59	415174-8	SPEED CONTROL KNOB, JR3020	1
60	182578-6	HANDLE SET, JR3020	1
60	182806-9	HANDLE SET, JR3020	1
61	159546-4	MOTOR HOUSING, JR3020	1
61	159840-4	MOTOR HOUSING, JR3020	1
62	191941-2	CARBON BRUSH CB-251, JR3020	1
62	194547-5	CARBON BRUSH CB-253, JR3020	1
62	194994-0	CARBON BRUSH SET CB-253, JR3020	1
63	643750-0	BRUSH HOLDER CAP, HM1100C	2
64	857206-9	NAME PLATE, JR3020	1
65	632461-2	SUPPORT COMPLETE	1
66	599028-8	FIELD ASS'Y, JR3020	1
67	266029-8	T. SCREW FLANGE PT 5X65, JR3020	2
67	911686-4	P.H. SCREW M5X65, RD1100/1101	2
68	415157-8	BAFFLE PLATE, JR3020	1
69	911253-5	P.H. SCREW M5X30, 2030S	4
70	421447-9	RUBBER BLOCK (B), JR3020	2
71	263002-9	RUBBER PIN 4, HR2400	1
72	256221-4	PIN 3, JR3020	1
73	233024-3	COMPRESSION SPRING 4, 6702DW	1
74	415160-9	LOCK BUTTON, JR3020	1
75	651920-7	SWITCH, JR3020	1
76	256221-4	PIN 3, JR3020	1
77	415158-6	SWITCH LEVER, JR3020	1
78	421446-1	RUBBER BLOCK (A), JR3020	4
79	182578-6	HANDLE SET, JR3020	1
79	182806-9	HANDLE SET, JR3020	1
80	265999-8	TAPPING SCREW M4X25, HM1800	5
80	911158-9	P.H. SCREW M4X30, 9045B	5
81	631240-5	TRIAC COMPLETE	1
82	415156-0	CONTROLLER CASE, JR3020	1
83	421448-7	RUBBER BAND, JR3020	1
85	421452-6	RUBBER PLATE, JR3020	1
86	265995-6	TAPPING SCREW 4X18, 4323K	2
87	687063-9	STRAIN RELIEF, 4323K	1
88	682503-2	CORD GUARD 8-90, 9005B	1
89	664064-4	CORD (2X18X8 SJ), HR2400	1
91	343657-7	RETAINER, JR3000V	2
1,001	192342-7	RECIPRO SAW BLADE SET	1
1,001	193572-3	RECIPRO SAW BLADE SET	1
1,004	783202-0	HEX WRENCH 4, JR3000V	1
1,005	410048-8	WRENCH HOLDER, JR3000V	1
1,006	824412-1	PLASTIC TOOL CASE, JR3000V	1
1,006	824539-7	PLASTIC TOOL CASE, JR3000VT	1